
سیلڤربیرن
سلفادیازین الفضة بخاخ موضعي

یجب قراءة ھذه النشرة بعنایة قبل البدء في استخدام ھذا الدواء.
• حافظ على ھذه النشرة فقد تكون في حاجة لقراءتھا مرة أخرى.

• إذا كان لدیك أي أسئلة، اسأل طبیبك أو الصیدلي.
• تم وصف ھذا الدواء لك ویجب عدم استخدامھ من الأخرین حتى إذا كانت لدیھم نفس الأعراض.

• عند حدوث أثار جانبیة خطیرة أو إذا لاحظت أي أثار جانبیة غیر المذكورة فى ھذه النشرة یرجى إخطار الطبیب أو الصیدلى.
في ھذه النشرة:

١. ما ھو بخاخ سیلڤربیرن وفیما یستخدم.
٢. قبل استخدام بخاخ سیلڤربیرن.

٣. كیفیة استخدام بخاخ سیلڤربیرن.
٤. الآثار الجانبیة المحتملة.

٥. كیفیة تخزین بخاخ سیلڤربیرن.
٦. مزید من المعلومات.

۱. ما ھو بخاخ سیلڤربیرن وفیما یستخدم
سیلڤربیرن یستخدم لـ :

الوقایة والعلاج من العدوي المتعلقة بعلاج الحروق من الدرجة الثانیة.
العوامل المطھرة لا تقوم بالتعقیم: ھي فقط تقلل من عدد الكائنات الحیة الدقیقة مؤقتا.

یجب علیك التحدث مع طبیبك إذا كنت لا تشعر بتحسن أو إذا كنت تشعر بسوء عند استخدام ھذا الدواء.
۲. قبل استخدام بخاخ سیلڤربیرن

لا تستخدم بخاخ سیلڤربیرن إذا:
• كنت تعاني من الحساسیة لمادة سلفادیازین الفضة أو الحساسیة لأي من المكونات الأخرى (أنظر قسم ٦).

• كنت تعاني من الحساسیة لمادة السلفونامیدات.
• كان عمر ألطفل أقل من شھرین. 

• إذا كان لدیك فشل في الكبد أو الكلى.
• إذا كنت ترضعین طفلاً مصاباً بـ أنیمیا الفول (نقص إنزیم (G6PD)) / أو إذا كان عمر الطفل أقل من شھر واحد. 

التحذیرات والاحتیاطات
تحدث الى طبیبك أو الصیدلي قبل استخدام بخاخ سیلڤربیرن إذا

• إذا أخبرك طبیبك أن لدیك اضطراب في الدم یسمى أنیمیا الفول (نقص إنزیم (G6PD)) لأن ھناك خطر انحلال الدم (تدمیر خلایا الدم الحمراء) عند استخدام السلفادیازین موضعیا، 
• كنت حاملا أو مرضعة

الأطفال
• لا تستخدم ھذا المستحضر في الأطفال أقل من شھرین. 

• یجب استخدام بخاخ سیلڤربیرن بحذر في الأطفال دون سن عامین بسبب خطر زیادة تدفق الدم.
الحمل والرضاعة الطبیعیة

• إذا كنت حاملاً أو مرضعة، أو تظنین أنك حامل أو تخططین لإنجاب طفل، اسأل طبیبك أو الصیدلي للحصول على المشورة قبل تناول ھذا الدواء. 
• أثناء الحمل، یتم استخدام سیلڤربیرن فقط في حالة عدم وجود بدیل علاجي، وبشكل خاص خلال الثلث الثالث من الحمل. في حالة العلاج في نھایة الحمل، من الضروري مراقبة خطر الإصابة بالصفراء أو زیادة مستوى البیلیروبین 

في دم طفلك عند الولادة. 
•فیما یتعلق بالرضاعة الطبیعیة، ینتقل السلفادیازین إلى لبن الأم. یتم منع الرضاعة الطبیعیة إذا كان طفلك یعاني من أنیمیا الفول (نقص إنزیم (G6PD)) وحدیثي الولادة أقل من شھر واحد. بعد ھذا العمر لا ینصح بالرضاعة الطبیعیة 

في حالة العلاج لفترات طویلة أو في مناطق واسعة.
استخدام بخاخ سیلڤربیرن مع الطعام والشراب

المعلومات غیر متوفرة
القیادة واستخدام الآلات
المعلومات غیر متوفرة
استخدام أدویة أخرى

قد تتفاعل الفضة مع العوامل الأنزیمیة المستخدمة في علاج الجرح (كولاجیناز، غراء، إلخ)، ولھذا لا ینصح باستخدامھا مع الفضة.
۳. كیفیة استخدام بخاخ سیلڤربیرن

ما لم یوصى خلاف ذلك، یوصى بالجرعة الیومیة التالیة: رش مرة الى مرتین یومیًا، مسبوقة بتنظیف المنطقة المراد علاجھا.
إذا تم وصف ھذا الدواء من قبل طبیبك، فاتبع تعلیمات الطبیب. تحدث إلى طبیبك أو الصیدلي إذا كنت في شك.

قد یخبرك طبیبك كم من الوقت سیستغرق علاج بخاخ سیلڤربیرن الخاص بك. لا توقف العلاج قبل الموعد النھائي.
تحدث إلى طبیبك أو الصیدلي إذا كان لدیك شعور بأن فاعلیة بخاخ سیلڤربیرن قویة جدًا أو ضعیفة جدًا.

لا تنسى إستخدام المنتج الخاص بك.
القصور الكلوي والكبدي

لا ینبغي أن یستخدم بخاخ سیلڤربیرن مع مرضى القصور الكبدي والكلوى.
كبار السن:

لا توجد حالیًا بیانات تتطلب تغییر الجرعة لدى كبار السن.
الأطفال:

یجب إعطاء بخاخ سیلڤربیرن فقط للأطفال فوق عمر شھرین.
إذا استخدمت بخاخ سیلڤربیرن أكثر مما یجب

إذا استخدمت بخاخ سیلڤربیرن أكثر مما یجب، فراجع مركز معلومات السموم وأخبر طبیبك على الفور.
إذا نسیت استخدام بخاخ سیلڤربیرن

لا تستخدم جرعة مضاعفة لتعویض جرعة منسیة. إستخدم الجرعة كالمعتاد.
٤. الأثار الجانبیة المحتملة

بخاخ سیلڤربیرن عادة جید التحمل.
مثل جمیع الأدویة، یمكن أن یسبب بخاخ سیلڤربیرن آثاراً جانبیة، على الرغم من عدم حدوثھا للجمیع.

ظھرت فى نسبة قلیلة من المرضى (٢٫٥ ٪) أعراض الحكة والحرقة وفرط الحساسیة للجلد.
في مرضى الحروق، حدثت قلة فى كریات الدم البیضاء بعد یومین إلى ٣ أیام من بدء العلاج لكنھا لم تتطلب التوقف عن العلاج. كإجراء وقائي، یجب إجراء عملیة مراقبة لعدد الكریات البیضاء في ھذه المجموعة من المرضى.

في حالات نادرة جدًا، قد یسبب امتصاص سلفادیازین الفضة آثارًا ضارة ممیزة للسلفونامیدات.
تم وصف حالة الشریان، التي تتمیز بتغیر لون الجلد والاعتلال العصبي الحسي والحركي بسبب الاستخدام المفرط لكریم ١ ٪ سلفادیازین الفضة في قرحة الساق الشدیدة.

قد یحدث تغیر لون الجلد الى لون رمادي خفیف عند التعرض لأشعة الشمس.
أخبر طبیبك أو الصیدلي في حالة حدوث أي أعراض غیر مذكورة في ھذه النشرة أو إذا استمرت الأعراض المعروفة أو تفاقمت.

الإبلاغ عن الآثار الجانبیة
إذا ظھرت أي من الاثار الجانبیة حتى وان لم تذكر في ھذه النشرة، یجب أن تبلغ بھا طبیبك أو الصیدلي. ویشمل ذلك أي آثار جانبیة محتملة غیر مدرجة في ھذه النشرة. من خلال الإبلاغ عن الآثار الجانبیة یمكن أن تساعد على توفیر 

 pv.center@eda.mohealth.gov.eg :مزید من المعلومات حول سلامة ھذا الدواء. یمكنك الإبلاغ عن الآثار الجانبیة إلى مركز الیقظة الدوائیة المصري عن طریق البرید الإلكتروني
 pv@mupeg.com :إدارة الیقظة الدوائیة بشركة المھن الطبیة للأدویة عن طریق البرید الإلكتروني

٥. التخزین:
یحفظ بعیدا عن متناول وبصر الأطفال.

یحفظ فى درجة حرارة لا تزید عن ٣٠° درجة مئویة بعیدا عن ضوء الشمس والحرارة العالیة ولا یجمد.
لا تستخدم الدواء بعد انتھاء تاریخ صلاحیتھ المدون على العبوة.

لا تتخلص من أي أدویة عن طریق میاه الصرف الصحي أو النفایات المنزلیة. اسأل الصیدلي عن كیفیة التخلص من الأدویة التي لم تعد تستخدمھا. ھذه التدابیر سوف تساعد على حمایة البیئة.
٦. مزید من المعلومات

المادة الفعالة ھي سلفادیازین الفضة
١ مل من بخاخ سیلڤربیرن یحتوي على ١٠ مجم سلفادیازین الفضة.

المكونات الأخري
سوربیتان احادى لورات، ثاني أكسید السیلیكون الغروي، ایزوبروبیل میریستات، كحول، ن-بنتان، بروبیلانت (بیوتان/خلیط البروبان).

محتویات العبوة
علبة كرتون تحتوي على علبة من الألومنیوم تحتوي على معلق بالوزن الاسمي ٩٥٫١٢٥ جم مزود بصمام مستمر یتكون من جذع البولي إیثیلین عالي الكثافة وأنبوب بلاستیكي مصنوع من البولي إیثیلین منخفض الكثافة ومشغل 

مصنوع من مادة البولي بروبیلین مغلقة بغطاء من البلاستیك من البولي بروبیلین + نشرة داخلیة.

إنتاج 
شركة المھن الطبیة للأدویة 

أبوسلطان - الإسماعیلیة - مصر 
 

تاریخ مراجعة النشرة 
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SILVIRBURN
Silver sulfadiazine topical aerosol

1. NAME OF THE MEDICINAL PRODUCT
Silvirburn Topical Aerosol
2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each one can contains:
Silver Sulfadiazine micronized 1.5 g
For the full list of excipients, see section 6.1.
3. PHARMACEUTICAL FORM
Topical Aerosol. 
White suspension that produces white to off white homogenous smooth powder upon actuation.  
4. CLINICAL PARTICULARS
4.1. Therapeutic indications
Silvirburn Topical Aerosol is indicated in adults and children over 2 months for the prevention and treatment of infections in connection with the treatment of burns from the 2nd degree.
Official recommendations concerning the appropriate use of antibacterials should be taken into account.
4.2. Posology and method of administration
Silvirburn Topical Aerosol is presented as a 150 ml can and is intended for topical use.
Shake before use.
Silvirburn Topical Aerosol used once or twice a day after cleaning the area to be treated.
4.3. Contraindications
Silvirburn Topical Aerosol should not be used in:
• Individuals who are hypersensitive to the active substance or to any of the excipients.
• Individuals with hypersensitivity to sulphonamides.
• Children under 2 months: premature and new-born infants under 2 months.
• Hepatic and renal insufficiency.
• During breastfeeding if the child has a G6PD deficiency and / or if the child is less than one month old.
4.4. Special warnings and precautions for use
• Exposure of the treated area to sunlight can lead to gray discoloration of the skin.
• Cases of acute hemolysis have been reported in G6PD deficient subjects with locally administered sulfadiazine. Its prescription must therefore be rejected in 
principle, and the use of a therapeutic alternative, if it exists, is strongly recommended. In the absence of an alternative, the decision must take into account for each 
patient the risk of hemolysis and the expected potential benefit of the treatment. If the prescription of this drug is necessary, the occurrence of possible haemolysis should be detected.
4.5. Interaction with other medicinal products and other forms of interaction
Silver may interact with enzymatic agents used in wound debridement (collagenase, papain, etc.), which is why its concomitant use is not advised.
4.6. Fertility, pregnancy and lactation
Pregnancy
Data related to sulfadiazine
Sulfadiazine passes the placenta at all stages of pregnancy. There is limited data on the use of sulfadiazine in pregnant women.
Studies in animals are insufficient to conclude that reproductive toxicity is possible with sulfadiazine. Some sulfonamides have shown a teratogenic effect (cleft palates).
Therefore, the use of Silvirburn cannot be envisaged in the absence of alternative therapy, especially during the 3rd trimester. Indeed, exposure during the last 
trimester of pregnancy exposes the potential risk of severe jaundice or even nuclear in the new born by displacement of bilirubin.
Moreover, in case of congenital G6PD deficiency, the occurrence of neonatal haemolysis is possible if the treatment is given at the end of pregnancy.
In the case of treatment in late pregnancy, neonatal surveillance (jaundice, hyperbilirubinemia) is required.
Breast-feeding:
Sulfadiazine passes into breast milk.
Breastfeeding is contraindicated if the child has a G6PD deficiency to prevent the occurrence of haemolysis.
Severe or even nuclear jaundice has been reported in neonates with certain sulphonamides. Consequently, breastfeeding is contraindicated in new-borns less than 
one month old because of the immaturity of their enzymatic system. Beyond this age, breastfeeding is not recommended in case of prolonged treatment or over large areas.
4.7. Effects on ability to drive and use machines
Not applicable.
4.8. Adverse reactions
Silvirburn Topical Aerosol is generally well tolerated.
A small percentage of patients (2.5%) developed itching, burning and erythema.
In burn patients, leucopenia occurred 2 to 3 days after initiation of therapy but did not require discontinuation of treatment. As a precaution, monitoring leukocytes count in this patient group.
Very rarely, systemic absorption of silver sulfadiazine may cause adverse effects.
Systemic adverse effects characteristic of sulphonamides.
A case of artery was described, characterized by skin discoloration and sensory neuropathy and motor due to overuse of a 1% silver sulfadiazine cream in an ulcer of the extended leg.
Grey discoloration of the skin may occur when exposed to sunlight.
Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorization of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the 
medicinal product. Healthcare professionals are asked to report any suspected adverse reactions via: 
1. The Egyptian Pharmacovigilance Center (EPVC): pv.center@eda.mohealth.gov.eg
2. MUP Pharmacovigilance department: pv@mupeg.com
4.9. Overdose
Does not occur in normal use.
5. PHARMACOLOGICAL PROPERTIES
5.1. Pharmacodynamic properties
Pharmacotherapeutic group: 13.1.2. Medicines used in skin disorders. Anti-infectives for application to the skin. Antibacterial.
ATC Classification: J01EC02
Silver sulfadiazine has bacteriostatic and bactericidal properties, which gives it a broad spectrum of anti-microbial activity.
Silver sulfadiazine acts solely on the bacterial membrane and cell wall. Its action does not depend on inhibition of folic acid synthesis. Silver sulfadiazine activity is 
not competitively inhibited by p-aminobenzoic acid.
Silver sulfadiazine is bactericidal against most Gram-positive and Gram-negative bacteria and is also effective against yeast and fungi. It is particularly active 
against Pseudomonas aeruginosa, Enterobacter aerogenes, Klebsiella pneumoniae, E. coli, Serratia sp., Proteus vulgaris, Providencia sp., Staphylococcus aureus, 
Candida albicans and Clostridium perfringens.
5.2. Pharmacokinetic properties
Upon contact with tissues and body fluids, silver sulfadiazine reacts slowly with sodium chloride, sulfhydryl groups and proteins to give free sulfadiazine.
Up to 10% of topically administered sulfadiazine may be absorbed at the treatment site. In a study in which 5 to 10 g of silver sulfadiazine was administered daily 
as a 1% cream, blood concentrations of 1 to 2 mg / dl were obtained; while 100 to 200 mg of sulfadiazine was excreted in the urine within 24 hours after application of the cream.
6. PHARMACEUTICAL DATA
6.1. List of excipients
Sorbitan monolaurate, colloidal silicon dioxide (200), isopropyl myristate, alcohol, n-pentane, propellant (butane/propane mixture).
6.2. Incompatibilities
Not known.
6.3. Shelf life
2 years.
6.4. Special precautions for storage
Store at temperature not exceeding 30°C. Protect from direct sunlight and excessive heat. Do not freeze.
6.5. Nature and contents of the container
Carton box containing monoblock aluminium can of 150 ml containing suspension of nominal weight 95.125 gm fitted with continuous valve consisted of high-density 
polyethylene stem and plastic tube made of low-density polyethylene and actuator made of polypropylene closed with polypropylene plastic cap + insert leaflet.
6.6. Special precautions for disposal and other handling
Packing under pressure. Do not puncture or fire, even if container is empty. Protect from direct sunlight and excessive heat. Do not freeze.
7. MARKETING AUTHORIZATION HOLDER
Medical Union Pharmaceuticals 
Abu-Sultan, Ismailia, Egypt.
8. DATE OF REVISION OF THIS TEXT
27/02/2020
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سیلڤربیرن كریم
سلفادیازین الفضة

یجب قراءة ھذه النشرة بعنایة قبل البدء فى استخدام ھذا الدواء.
- حافظ على ھذه النشرة فقد تكون فى حاجة لقرائتھا مرة أخرى.

- اذا كان لدیك أى أسئلة ،اسأل طبیبك أو الصیدلى.
- تم وصف ھذا الدواء لك ویجب عدم استخدامھ من الأخرین حتى اذا كان لدیھم نفس الأعراض.

- عند حدوث أثار جانبیة خطیرة أو اذا لاحظت أى أثار جانبیة غیر المذكورة فى ھذه النشرة یرجى اخطار الطبیب أو الصیدلى.
فى ھذه النشرة:

١. ماھو كریم سیلڤربیرن وفیما یستخدم.              ٢. قبل استخدام كریم سیلڤربیرن.
٣. كیفیة استخدام كریم سیلڤربیرن.                    ٤. الأثار الجانبیة المحتملة.

٥. التخزین.                                             ٦. مزید من المعلومات.
۱- ما ھو كریم سیلڤربیرن واستخداماتھ: 

یحتوي سیلڤربیرن على سلفادیازین الفضة كمادة فعالة. وھو یعمل عن طریق قتل البكتیریا أو وقف نموھا.
سیلڤربیرن ھو كریم مُعقم مضاد للبكتیریا یستخدم في:

• الوقایة والعلاج من العدوي المتعلقة بعلاج الحروق من الدرجة الثانیة.
العوامل المطھرة لا تقوم بالتعقیم : ھى فقط تقلل من عدد الكائنات الحیة الدقیقھ مؤقتا .

• منع أو علاج العدوى البكتیریة في الحروق.                                                   • علاج العدوى في قُرح الساق أو قُرح الفراش لفترات زمنیة قصیرة.
• الوقایة من العدوى البكتیریة في الأماكن المانحة لترقیع الجلد والسحجات الكبیرة.          • علاج إصابات طرف الإصبع عندما یحدث فقدان للظفر أو عند حدوث فقدان جزئى لطرف الأصبع.

یجب علیك التحدث مع طبیبك إذا كنت لا تشعر بتحسن أو إذا كنت تشعر بسوء عند استخدام ھذا الدواء.
۲- قبل استخدام كریم سیلڤربیرن: 

لا تستخدم كریم سیلڤربیرن إذا:
- إذا كان عمرالطفل أقل من شھرین.

- إذا كنت ترضعین طفلاً مصاباً بـ انیمیا الفول (نقص انزیم (G6PD)) و / أو إذا كان عمر الطفل أقل من شھر واحد.
- كنت تعانى من الحساسیة لمادة سلفادیازین الفضة أو الحساسیة لأى من المكونات الأخرى مثل الكحول السیتیلى أو البروبیلین جلیكول (أنظر قسم ٦).

- كنتِ حامل أو تُرضعین رضاعة طبیعیة.
لا یستخدم سیلڤربیرن مع الأطفال غیر مكتملى النمو أو حدیثى الولادة خلال الأشھُر القلیلة الأولى من حیاتھم.

یجب توخى الحذر.
استشر طبیبك أو الصیدلي أو الممرضة قبل استخدام الدواء الخاص بك إذا كان أي مما یلي ینطبق علیك:

• اذا أخبرك طبیبك أن لدیك اضطراب في الدم یسمى انیمیا الفول (نقص انزیم (G6PD) لأن ھناك خطر انحلال الدم (تدمیر خلایا الدم الحمراء)) عند استخدام السلفادیازین موضعیا ،
• اذا كنتِ حاملا أو مرضعة.                                               

• إذا كنت تعرف أنك تعاني من حساسیة تجاه السلفونامید.
• إذا كنت تعاني من مشاكل في الكُلى أو الكبد.                            

• إذا كنت تتناول أقراصًا وصفھا لك الطبیب للسیطرة على الصرع أو مرض السُكري.
• إذا كنت تستخدم منتجًا بیولوجیًا لإزالة الأنسجة المیتة من قرحة أو جَرح الساق قبل استخدام الدواء.

الأطفال:
• لا تستخدم ھذا المستحضر في الأطفال أقل من شھرین.          

• یجب استخدام سیلڤربیرن بحذر عند الأطفال دون سن عامین بسبب خطر زیادة تدفق الدم.
عند تناول أدویة أخرى:

قد یحدث تغییر فى تأثیر الادویة الأخرى عند علاج مساحات كبیرة من الحروق. أخبر طبیبك أو الصیدلي إذا كنت تأخذ أي أدویة أخرى، بما في ذلك الأدویة التي تم الحصول علیھا دون وصفة طبیة.
كریم سیلڤربیرن مع الطعام والشراب والكحول

لا توجد آثار معروفة من تأثیر الطعام والشراب أو الكحول على استخدام كریم سیلڤربیرن.
الحمل والرضاعة:

- إذا كنت حاملاً أو مرضعة ، أو تظنین أنك حامل أو تخططین لإنجاب طفل ، اسألى طبیبك أو الصیدلي للحصول على المشورة قبل تناول ھذا الدواء.
- أثناء الحمل ، یتم استخدام سیلڤربیرن فقط في حالة عدم وجود بدیل علاجي ، وبشكل خاص خلال الثلث الثالث من الحمل. في حالة العلاج في نھایة الحمل ، من الضروري مراقبة خطر الإصابة بالصفراء أو 

زیادة مستوى البیلیروبین في دم طفلك عند الولادة.
فیما یتعلق بالرضاعة الطبیعیة ، ینتقل السلفادیازین إلى لبن الأم. یتم منع الرضاعة الطبیعیة إذا كان طفلك یعاني من انیمیا الفول (نقص انزیم (G6PD) وحدیثي الولادة أقل من شھر واحد). 

بعد ھذا العمر لا ینصح بالرضاعة الطبیعیة في حالة العلاج لفترات طویلة أو في مناطق واسعة.
القیادة واستخدام الآلات                 

لیس من المؤكد وجود تأثیر للدواء على استخدام الألات أو أثناء القیادة.
۳- كیفیة استخدام كریم سیلڤربیرن.

من غیر المستحب أن تقوم بتطبیق ھذا الدواء على نفسك. عادة ما تقوم الممرضة أو الطبیب بوضع الكریم في ھذه الحالة تنطبق التوجیھات التالیة:
• الحروق:

- یجب تنظیف الحرق أولاً.                                       
- ضع طبقة من ٣-٥ ملیمتر من الكریم على المنطقة المصابة باستخدام قُفاز مُعقم أو ملعقة طبیة.

- تُغطى المنطقة المصابة بضمادة غیر لاصقة.                  
- یجب إعادة تطبیق الدواء على الحروق على الأقل كل یوم.

• حروق الید:
- بمجرد تطبیق الدواء كما ھو مذكور أعلاه، یمكن وضع الید في كیس بلاستیكي أو قفاز، ثم یتم غلقھ حتى الرسغ.

- یجب تحریك الید والأصابع قدر الإمكان.                      
- یجب إعادة تطبیق الدواء على الحرق عندما تكوین كمیة كبیرة من السوائل فى الكیس وعلى الأقل یومیًا.

قرُحة الساق وقرح الفراش:
- ملء تجویف القرحة بالكریم إلى عمق ٣-٥ ملیمتر وتغطیة الجرح بضمادة ماصة.
- قد یطلب منك الطبیب أو الممرضة وضع رباط ضاغط على الضمادة.              

- یجب تغییر الضمادات على الأقل كل یوم أو یومین. قبل إعادة استخدام الكریم، یجب تنظیف القرحة وإزالة النسیج المیت.
إصابات طرف الإصبع:

- قبل وضع طبقة ٣-٥ ملیمتر من الكریم  تأكد من أن الاصبع المصاب قد توقف عن النزف 
- قم بتغطیة طرف الإصبع المصاب بإصبع طبى أو قفاز جراحي بلاستیكي غیر معقم ثم قم بتثبیتھ في مكانھ باستخدام شریط لاصق مقاوم للماء.

- یجب إعادة وضع الكریم كل ٢-٣ أیام.
إذا إستخدمت كمیة أكثر مما یجب من كریم سیلڤربیرن:

عندما تستخدم الكریم وفقا لتوجیھات الجرعة المنصوص علیھا فإنھ من غیر المحتمل حدوث أعراض فرط الجرعة.
لا تستخدم دواءك لفترة أطول من المدة التي حددھا لك الطبیب.

إذا كنت قد نسیت استخدام كریم سیلڤربیرن:
في حالة نسیان إستخدام العلاج، اتصل بالطبیب في أقرب وقت ممكن.

ھام: احتفظ دائمًا بمحتویات الأنبوب أو البرطمان الواحد لعلاج شخص واحد فقط.
٤-الأثار الجانبیة المحتملة:

مثل جمیع الأدویة ، یمكن أن یسبب كریم سیلڤربیرن آثارًا جانبیة، على الرغم من عدم حدوثھا للجمیع.
قد تحدث الآثار الجانبیة التالیة مع ھذا الدواء:

معتادة (أقل من ۱ لكل ۱۰ وأكثر من ۱ لكل ۱۰۰) 
• تھیج.

• الطفح حول منطقة الجرح (بما في ذلك الأكزیما والتھاب الجلد التماسي).
• انخفاض عدد خلایا الدم البیضاء (الكُرات البیضاء). ھذا یمكن أن یؤدي إلى زیادة خطر العدوى. ھذا عادة ما یعود إلى طبیعتھ في غضون أیام قلیلة ؛ ومع ذلك ، سیحتاج الطبیب إلى مراقبتك عن كثب للتأكد من عودة العدد الطبیعى.

نادرة (أقل من ۱ لكل ۱۰۰۰ ولكن أكثر من ۱ لكل ۱۰،۰۰۰) 
• تغیر لون البشرة (بسبب امتصاص الفضة على فترات طویلة).

نادرة جدا (أقل من ۱ لكل ۱۰،۰۰۰) 
• الفشل الكلوي. أخبر طبیبك إذا كنت تواجھ صعوبة في التبول ، مرور البول بكمیة أكبر أو أصغر من المعتاد ، أو إذا لاحظت أي دم أو عكارة في البول. قد یكون ھذا علامة على أن الكلیتین لا تعملان بشكل صحیح.

الإبلاغ عن الآثار الجانبیة
إذا ظھرت أي من الاثار الجانبیة حتى وان لم تذكر في ھذه النشرة، یجب أن تبلغ بھا طبیبك أو الصیدلي. ویشمل ذلك أي آثار جانبیة محتملة غیر مدرجة في ھذه النشرة. من خلال الإبلاغ عن الآثار الجانبیة یمكن 

أن تساعد على توفیر مزید من المعلومات حول سلامة ھذا الدواء. یمكنك الإبلاغ عن الآثار الجانبیة إلى مركز الیقظة الدوائیة المصري عن طریق البرید الإلكتروني:
 pv.center@eda.mohealth.gov.eg

إدارة الیقظة الدوائیة بشركة المھن الطبیة للأدویة عن طریق البرید الإلكترونى:
pv@mupeg.com

٥- التخزین:
یحفظ بعیدا عن متناول الأطفال.

یحفظ فى درجة حرارة لا تزید عن ٣٠° درجة مئویة.
لا تستخدم الدواء بعد انتھاء تاریخ صلاحیتھ المدون على العبوة.

لا تتخلص من أي أدویة عن طریق میاه الصرف الصحي أو النفایات المنزلیة. اسأل الصیدلي عن كیفیة التخلص من الأدویة التي لم تعد تستخدمھا. ھذه التدابیر سوف تساعد على حمایة البیئة.
٦- مزید من المعلومات:

المادة الفعالة ھي سلفادیازین الفضة. یحتوي كل ١٠٠ جرام من الكریم على ١ جرام من سلفادیازین الفضة.
المواد غیر الفعالة: كحول سیتیلى، زیت أراكیش مھدرج، بولى سوربات ٦٠، بروبیلین جلیكول، ألجینات الصودیوم، میثیل بارابن، بروبیل بارابن، ترولامین( لضبط درجة الحامضیة من ٤- ٧)، حامض الستریك 

أحادى المائیة ( لضبط درجة الحامضیة من ٤- ٧) ومیاه نقیة.
كیف یبدو كریم سیلڤربیرن وما ھى محتویات العبوة

كریم ناعم أبیض إلى أبیض فاتح ، ینتشر بسھولة على الجلد، خالي من المواد الغریبة.
علبة كرتون تحتوي على أنبوب بلاستیكي (HDPE) بھ كریم موضعي ٣٠ جرام مع غطاء بلاستیكي بولي بروبیلین أو برطمان بلاستیكى أسود معتم بھ ٢٥٠ جرام من الكریم 

مغلق بغطاء بلاستیكى (HDPE) + نشرة داخلیة.
إنتاج 

شركة المھن الطبیة للأدویة 
أبوسلطان – الإسماعیلیة – مصر  
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1 NAME OF THE MEDICINAL PRODUCT
Silvirburn
2 QUALITATIVE AND QUANTITATIVE COMPOSITION
Silver sulfadiazine (micronized)10 mg/1gm
3 PHARMACEUTICAL FORM
Topical cream.
A smooth white to off white homogenous cream, easily spreaded on the skin, free from foreign matter. 
4 CLINICAL PARTICULARS
4.1. Therapeutic indications
Silvirburn cream is indicated for the prophylaxis and treatment of infection in burn wounds. Silvirburn cream may also be used as an aid to the short-term treatment of infection in 
leg ulcers and pressure sores, and as an aid to the prophylaxis of infection in skin graft donor sites and extensive abrasions. Silvirburn cream is also indicated for the conservative 
management of finger-tip injuries where pulp, nail loss and/or partial loss of the distal phalanx has occurred.
Silvirburn cream is indicated in adults and children over 2 months for the prevention and treatment of infections in connection with the treatment of burns from the 2 nd degree.
Official recommendations concerning the appropriate use of antibacterials should be taken into account.
4.2. Posology and Method of Administration
To be applied topically.
Burns:
The burn wound should be cleaned and Silvirburn cream applied over all the affected areas to a depth of 3 - 5 mm.
This application is best achieved with a sterile gloved hand and/or sterile spatula. Where necessary, the cream should be re-applied to any area from which it has been removed by patient activity.
In burns, Silvirburn cream should be re-applied at least every 24 hours,or more frequently if the volume of exudate is large.
Hand burns:
Silvirburn cream can be applied to the burn and the whole hand enclosed in a clear plastic bag or glove, which is then closed at the wrist.
The patient should be encouraged to move the hand and fingers. The dressing should be changed when an excessive amount of exudate has accumulated in the bag.
Leg Ulcers/Pressure Sores:
The cavity of the ulcer should be filled with Silvirburn Cream to adepth of at least 3 - 5 mm.  As Silvirburn Cream can cause maceration of normal skin on prolonged contact,care should 
be taken to prevent spread onto non-ulcerated areas.
Application of Silvirburn Cream should be followed by an absorbent pad or gauze dressing, with further application of pressure bandaging as appropriate for the ulcer.
The dressings should normally be changed daily but for wounds which are less exudative, less frequent changes (every 48 hours) may be acceptable. Cleansing and debriding should 
be performed before application of Silvirburn cream.
Silvirburn cream is not recommended for use in leg or pressure ulcers that are very exudative.
Finger-Tip Injuries:
Haemostasis of the injury should be achieved prior to the application of a 3 - 5 mm layer of Silvirburn cream.  A conventional finger dressing may be used. Alternatively, the finger of a 
plastic or unsterile surgical glove can be used and fixed in place with waterproof adhesive tape. Dressings should be changed every 2 - 3 days.
4.3. Contra-indications
Children under 2 months: premature and new-born infants under 2 months.
During breastfeeding if the child has a G6PD deficiency and / or if the child is less than one month old.
As sulphonamides are known to cause kernicterus, Silvirburn Cream should not be used at, or near-term pregnancy, on premature infants or on newborn infants during the first months of life.  
Silvirburn cream is also contraindicated in patients known to be hypersensitive to silver sulphadiazine or to other components of the preparation such as cetyl alcohol or propylene glycol
4.4. Special Warnings and Precautions for Use
Silvirburn cream should be used with caution in the presence of significant hepatic or renal impairment. Caution of use is required in patients known to be sensitive to systemic 
sulphonamides and in individuals known to have glucose-6-phosphate dehydrogenase deficiency.
Cases of acute hemolysis have been reported in G6PD deficient subjects with locally administered sulfadiazine. Its prescription must therefore be rejected in principle, and the use of a 
therapeutic alternative, if it exists, is strongly recommended. In the absence of an alternative, the decision must take into account for each patient the risk of hemolysis and the expected 
potential benefit of the treatment. If the prescription of this drug is necessary, the occurrence of possible haemolysis should be detected.
Use of Silvirburn cream may delay separation of burn eschar and may alter the appearance of the burn wounds.
4.5. Interactions with other Medicaments and other forms of Interaction
As silver may inactivate enzymatic debriding agents, their concomitant use may be inappropriate.
In large-area burns where serum sulphadiazine levels may approach therapeutic levels, it should be noted that the effects of systemically administered drugs may be altered. This can 
especially apply to oral- hypoglycaemic agents and to phenytoin. In the case of these drugs, it is recommended that blood levels should be monitored as their effects can be potentiated.
4.6  Pregnancy and Lactation
Pregnancy
Data related to sulfadiazine
Sulfadiazine passes the placenta at all stages of pregnancy. There is limited data on the use of sulfadiazine in pregnant women.
Studies in animals are insufficient to conclude that reproductive toxicity is possible with sulfadiazine. Some sulfonamides have shown a teratogenic effect (cleft palates).
Therefore, the use of Silvirburn cream cannot be envisaged in the absence of alternative therapy, especially during the 3 rd trimester. Indeed, exposure during the last trimester of 
pregnancy exposes the potential risk of severe jaundice or even nuclear in the newborn by displacement of bilirubin.
- Moreover, in case of congenital G6PD deficiency, the occurrence of neonatal haemolysis is possible if the treatment is given at the end of pregnancy.
In the case of treatment in late pregnancy, neonatal surveillance (jaundice, hyperbilirubinemia) is required.
Breast-feeding:
. Sulfadiazine passes into breast milk.
Breastfeeding is contraindicated if the child has a G6PD deficiency to prevent the occurrence of haemolysis.
-Severe or even nuclear jaundice has been reported in neonates with certain sulphonamides. Consequently, breastfeeding is contraindicated in newborns less than one month old 
because of the immaturity of their enzymatic system. Beyond this age, breastfeeding is not recommended in case of prolonged treatment or over large areas.
4.7. Effects on Ability to Drive and Use Machines
None Known
4.8 Undesirable effects
• Blood & lymphatic Tissue Disorders
Common: Leukopenia
Leukopenia has been reported in 3 - 5% of burns patients treated with Silvirburn. This may be a drug related effect, and often manifests itself 2 - 3 days after treatment has commenced. It is usually 
self-limiting and therapy with Silvirburn cream does not usually need to be discontinued, although the blood count must be monitored to ensure that it returns to normal within a few days.
• General Disorders & Administration Site Conditions
Common: Application site burning
• Renal & Urinary Disorders
Very rare: Renal failure
• Skin & Subcutaneous Tissue Disorders
Common: Pruritis
Common: Application site rash (including eczema and contact dermatitis)
Rare: Argyria
There is evidence that in large area wounds and/or after prolonged application, systemic absorption of silver can occur causing clinical argyria.
Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. 
Healthcare professionals are asked to report any suspected adverse reactions via:
The Egyptian Pharmacovigilance Center (EPVC) at: pv.center@eda.mohealth.gov.eg
MUP Pharmacovigilance department at: pv@mupeg.com
4.9. Overdose
Not likely to occur with normal usage
5 PHARMACOLOGICALPROPERTIES
5.1. Pharmacodynamic properties
Silver Sulphadiazine has bacteriostatic and bactericidal properties.  This combination provides a wide spectrum of antimicrobial activity.
5.2. Pharmacokinetic Properties
There is evidence that in large area wounds and/or after prolonged application, systemic absorption of silver can occur causing clinical argyria. The sulphadiazine readily diffuses across 
wounds and enters the general circulation. The degree of up take will significantly depend upon the nature of the wound and the dosing regime. Sulphadiazine is excreted in the urine.
5.3. Preclinical Safety Data
None Stated
6  PHARMACEUTICAL PARTICULARS
6.1. List ofexcipients
In addition to the active ingredient, silver sulphadiazine, Silvirburn contains: 
Cetyl alcohol
Arachis oil hydrogenated
Polysorbate 60
Propylene glycol
Sodium alginate
Methylparaben
Propylparaben
Trolamine (to adjust PH 4 -7)
Citric acid monohydrate (to adjust PH 4 -7)
Purified water
6.2. Incompatibilities
None Known.
6.3. ShelfLife
2 years.
6.4. Special Precautions for Storage
Silvirburn should be stored at a temperature not exceeding 30°C. 
6.5. Nature and Contents of Container
Carton box containing (HDPE) plastic tube of 30 gm topical cream with plastic polypropylene cap or black opaque (HDPE) plastic jar of 250 gm topical cream closed with (HDPE) plastic 
closure and (HDPE) cap + inner leaflet.
6.6. Instruction for Use/Handling
None.
7. Marketing authorisation holder
Medical Union Pharmaceuticals 
Abu- Sultan, Ismailia, Egypt
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